

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-17-02-28-01

Products: EGGER-laminate floor coverings
with following structures: F1, F2, F3, F4, F5

Client: EGGER Holzwerkstoffe Wismar GmbH & Co. KG
Am Haffeld 1
23970 Wismar

Order: Determination of the slippery resistance according to EN 13893:2003 /
Classification according to EN 14041:2008

Test report: 2716645 from 14 February 2017

Test result:

Structure	Property	Determined value	Declaration according to EN 14041:2008
F1	Anti-sliding properties according to EN 13893:2003	$\mu = 0,38$	DS
F2		$\mu = 0,51$	DS
F3		$\mu = 0,43$	DS
F4		$\mu = 0,44$	DS
F5		$\mu = 0,66$	DS

μ ... Coefficient of friction

Dresden, 08 March 2017



Head of laboratory




Engineer in charge